968




Item Number

O 0 39 N N B~ W N =

N N NN N N NN M e e e e e e e e
0 I N L WD = O O NN AW = O

Part Number

284564-00
000000-00
791054-00
330015-03
000000-00
284141-00
429591-00
000000-00
20720-00

330003-13
285964-00
330003-08
000000-00
000000-00
284191-00
284133-00
284130-00
330019-45
791070-00
000000-00
791072-00
000000-00
791074-00
284136-00
000000-00
000000-00
000000-00

PartsList for DW870-35 Type 1

Description

ARMATURE & FAN
No Longer Available
BRUSH ASSY.
NUT,HEX

No Longer Available
CAP,.BRUSH
ON/OFF SWITCH
No Longer Available
BEARING,BALL
BEARING,BALL
BEARING,BALL
BEARING,BALL
No Longer Available
No Longer Available
SCREW

SCREW

SCREW

SCREW
WASHER,WAVY
No Longer Available
SCREW,M3.5 X 6
No Longer Available
SCREW,M5 X 10
SCREW

No Longer Available
No Longer Available
No Longer Available

Page 1

Qty Required

—_— = = NN DR R =, N R, N W W, e e = = N = W =



Item Number

29
30
31
32
33
34
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
55
56
57
58

Part Number

791080-00
606899-00
791082-00
791083-00
791084-00
791085-00
000000-00
791088-00
791089-00
284128-00
791091-00
791092-00
791093-00
283521-00
791095-00
791096-00
791097-00
283522-00
5140095-70
791100-00
000000-00
791102-00
000000-00
283523-00
791107-00
330019-01
000000-00

PartsList for DW870-35 Type 1

Description

WASHER,PLAIN
NUT

SCREW,M4 X 75
BAFFLE,FAN
ADAPTOR
SPINDLE

No Longer Available
GEAR
CASE,GEAR
SPRING,STOP

LEVER,BLADELOCK

BOLT,M8 X 40
WASHER,LOCK
BLOCK,RH PIVOT
WASHER

SPRING
BAR,PIVOT
BLOCK,LH PIVOT
SCREW
WASHER,M10

No Longer Available
FOOT,RUBBER

No Longer Available
BASE

SCREW,M5 X 16
SCREW,TORX HD
No Longer Available

Page 2

Qty Required

e =T S T S R S T N R e S e S e T e O O T NG O T e e = T ' N = N )



Item Number

59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85

Part Number

000000-00
000000-00
99361-22

791113-00
000000-00
000000-00
791116-00
000000-00
98123-30

000000-00
000000-00
284176-00
000000-00
791123-00
330024-41
284108-00
284108-00
791127-00
791128-00
000000-00
330016-03
791131-00
000000-00
791133-00
000000-00
000000-00
284132-00

PartsList for DW870-35 Type 1

Description

No Longer Available
No Longer Available
WASHER
PLATE,PIVOT

No Longer Available
No Longer Available
SCREW,FEED

No Longer Available
SCREW

No Longer Available
No Longer Available
HANDLE,CRANK
No Longer Available
NUT,SPECIAL
SCREW,MACHINE
FLANGE

FLANGE
WASHER,SPECIAL
BOLT,SPECIAL

No Longer Available
WASHER,PLAIN
SCREW,SPECIAL
No Longer Available
WASHER

No Longer Available
No Longer Available
NUT,HEX

Page 3

Qty Required

[ I N (O B e e e e e e T e T e S N O S S S S S e e e N T S =



Item Number

85
86
88
89
91
92
93
94
95
96
800
856

Part Number

284132-00
791137-00
000000-00
761980-00
284121-00
000000-00
149664-00
696519-00
283520-00
000000-00
790206-00
DW8001

PartsList for DW870-35 Type 1

Description

NUT,HEX
WRENCH

No Longer Available
GUIDE,RUBBER
PIN,RUBBER

No Longer Available
LABEL,LD.

RING

COVER,END

No Longer Available
GREASE, 6 OZ.

14 CH.SW.WHEEL

Page 4

Qty Required

e e e e e e e e e L VS )



